ASSEMBLY MANUAL

716438001

2-6370

Keep With Operator's Manual

756C & 757C BACKHOE SUBFRAME
NEW HOLLAND 1720 & 1920 TRACTORS

Subframe can be installed on tractor and backhoe using
tools ordinarily available. Tractor must be equipped with
loader to install subframe.

Complete backhoe installation requires hydraulic kit
716395001 (2-6383) or 716396001 (2-6384). Install hy-
draulic kit to tractor before installing backhoe to tractor.

INSTALLING SUBFRAME TO BACKHOE (Figure 3)

1. Install subframe (1) (with crosstube to bottom) to
backhoe using 3/4 x 3 cap screws (15) and 3/4 lock
nuts (14) in front holes and 7/8 x 3-1/2 cap screws
(16), 7/8 lock washers (17) and 7/8 hex nuts (18) in
rear holes.

2. Fasten support braces (9) to subframe using 3/4 x 2
cap screws (11) and 3/4 lock nuts (14)(Torque to 350
ft Ibs).

3. Fasten support braces (9) to backhoe using 3/4 x 2
cap screws (11) and 3/4 lock nuts (14).

NOTE: 756C backhoe use front set of mounting
holes for braces. If using older subframe, drill 7/8
holes as shown (Figures 2 & 3).

INSTALLING MOUNTING BRACKET

1. Remove 16MM cap screws which secure hitch to un-
derside of tractor.

2. Install mounting bracket (3) to tractor using 16MM x
50MM cap screws and original lock washers.

NOTE: Use 1/8 spacers (23) when tractors are
equipped with a swinging drawbar.

3. Install support flats (2) using 12MM x 30MM cap
screws (19) and 1/2 lock washers (22) into tractor
trumpet housing and 1/2 x 1-1/2 cap screws (20), 1/2
flat washers (24) and 1/2 lock nuts (21) in mounting
bracket (3).

4. Remove rear cap screws which secure loader mid-
mounting brackets to tractor.

5. Install mounting ears (5 & 6) using spacers (4),
16MM x 80MM cap screws (12) and 5/8 lock washers
(13). Refer to Figure 1 for proper spacer location on
different tractor models. Torque all bolts to specifica-
tions in backhoe manual.

F-3228

]
. ;—Loader Mig
Mounting Bracket

Ear
- - — Tractor
L -4 bolt —
i pads

Valve Mounting
Bracket
L- 3/8 Spacers

1.257

item (4)

Figure 1 - Installing Mounting Ears - N.H. 7108

%8 Loader Mtg
Mounting Bracket
Ear H Tractor
"'~ ] <4 bolt—>
L pads

. 1920

Valve

Mounting

Bracket
3/8 Spacers

item (4)

10of4

MOUNTING BACKHOE TO TRACTOR (Figure 3)

1.

Back tractor slowly toward backhoe, parallel to sub-
frame assembly, until hoses can be connected to
tractor.

2. Connect hoses to tractor hydraulics.

3. Using backhoe controls, extend bucket and lower

stabilizers to provide a base for raising subframe.
Using backhoe controls, raise subframe to proper
height to connect to tractor.

Position 3-point hitch arms inside subframe support
braces.

Back tractor and position subframe so crosstube en-
gages pocket in rear mounting bracket (3) and holes
in front of subframe align with front mounting ears (5
& 6). Install 3/4 pins (7) and lynch pins (8).

NOTE: After backhoe is mounted, swing backhoe
full right and full left to be sure there is not interfer-
ence between swing cylinders and 3-point hitch
arms.

10-27-97




2-6370 716438001

PARTS LIST - REPAIR PARTS

ITEM PART NO. NH NO. DESCRIPTION QTY.
1 44878 SML44878 SUBFRAME 1
2 44885 SML44885 FLAT, Support 2
3 44881 SML44881 BRACKET, Mounting 1
4 44886-1 SML448861 SPACER 3
5 44890-1 SML448901 EAR, Mounting, Left 1
6 44890-2 SML448902 EAR, Mounting, Right 1
7 44892 SML44892 PIN 2
8 44756-1 SML447561 LYNCH PIN 2
9 44836 SML44836 BRACE 2
10 6090-14 SML609014 SCREW, Cap, 16MM-2.0MM x 50MM 4
11 G223527 SMLG223527 SCREW, Cap, 3/4-10 x 2 (Grade 8)(Torque to 350 ft Ibs) 4
12 6090-82 00120093 SCREW, Cap, 16MM-2.00MM x 80MM 4
13 G121574 00084057 WASHER, Lock, 5/8 4
14 G9414076 09626598 NUT, Lock, 3/4-10 6
15 G271775 00087337 SCREW, Cap, 3/4-10 x 3 2
16 G271821 SMLG271821 SCREW, Cap, 7/8-9 x 3-1/2 2
17 G131047 00087341 WASHER, Lock, 7/8 2
18 G220087 09849647 NUT, Hex, 7/8-9 2
19 6090-73 09670066 SCREW, Cap, 12MM-1.75MM x 30MM 4
20 G180177 00087689 SCREW, Cap, 1/2-13 x 1-1/2 4
21 G9414074 09636698 NUT, Lock, 1/2-13 4
22 G120384 00080679 WASHER, Lock, 1/2 4
23 44840 SML44840 SPACER, 1/8, (used on tractors with swinging drawbars) 2
24 G120396 00087364 WASHER, Flat, 1/2 4

Backhoe Mainframe
Figure 2
Mounting Subframe 757C Mountlng Point
to Tractor
Mounting Bracket =
7
e e ° Mounting Ear '
. \ o !
! ‘: ‘ 1
; I fo) \A O [o][e]

Backhoe Subframe _ / / «—20.44“—>
/ Z 756C Mounting Point

Subframe Crosstube

10-27-97 20f4 F-3228



716438001 2-6370

Refer to Figure 1 for proper
spacing of spacers (4) and
orientation of mounting ears
(5 & 6).

Q

Use spacers (23)
on fractors with
swinging drawbars —

Use
Original
Lock
Washer

Figure 3
Subframe Assembly

F-3228 3of4 8-12-97



222222

INSTALLATION
INSTRUCTIONS

222222




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


